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TEST 4i*5 No.: STR17089067S-1
EiD'S 4 48V2Ah
B 2R Chinese 48V, 2000mAh, 96Wh
Sample name HL Lithium Battery Pack 48V2Ah
English 48V, 2000mAh, 96Wh
B o1
Sample No.
ZAEHAL IR AR TR A PR A A
Consignor Suzhou Thinked Eletronic Technology Co.,Ltd.
GV DA I E AR TR PR A A
Manufacturer Suzhou Thinked Eletronic Technology Co.,Ltd.
W77 G LT Al SIS A (18 TRk 188 4K
PR, BeAE Tl REyieimpd i) 1 MlEuA) (18 BIThR)FrAME 188 2K

Test method
and criterion

UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Model Regulations (18th Rev. edition) special provisions 188

B AU R AR I, ]5F 110.0%91.8%64.7mm
Appearance White prismatic battery, size 110.0*91.8*64.7mm
A0, 5455 150 34 B KI5 PR AR A1 (280*130%110mm), %% 2 ikl it Rt EE 29 1.5kg.

Packing method

Rectangle corrugated carton(280*130*110mm), containing 2 lithium ion batteries, the net
weight of batteries is 1.5kg.

FEdm R H )
Accepted date

o=
2017-08-24 Releid 2017-08-24 ~ 2017-08-25
Test date

oIt H 1.2m B RES  B2E B E
Test items 1.2m Drop test, Gross Weight Measure
P e Re e K2 1.2 KEBVE RS, H AR EIbEA R, WA AEFEAN
e I I FLEE R R 3 e A S R, 1z B R R RN 2kg(B ).
The tested package is capable of withstanding a 1.2m drop test in any orientation
K2 without damage to cells or batteries contained therein, without shifting of the contents so
LN E TR as to allow battery to battery or cell to cell contact and without release of contents. The
Conclusion weight of the package is 2kg(gross mass)
% 9% Hil(Issue date): 2017-08-25
HIE /
Comments
G| __A:s @ BT % STy - ke %?
Compiler: Checker: TI‘/ Appr.over
RYIMERr R I B4 A7 PR A 7 F20, Ham
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TEST 4m'5 No.: STR17089067S-1
PR R BibR e 2K T KILE
F5 MAAT H 44 51 Standard requirement or W 'I{e/sut ° HE
No. Name of test the clause number of Test result . Remarks
standard conclusion
AR, Wik
et
| The package is not
¥k | cracked, the
7% | contents are not
damaged and not
B (ORT R shifted
BRI M
AN (18 1E1T HR) eI BARME, NE
SE 188 442Kk .| PrsEst.
1.2 KB R UNITED NATIONS | The package is not PN
Lol 1om Drop Test "Recommendations on %95 cracked, the Passed /
the TRANSPORT OF % | contents are not
DANGEROUS GOODS" damaged and not
Model Regulations (18" shifted
Rev. edition) special
provisions 188 R RL, E
WElT
A | The package is not
¥k | cracked, the
7% | contents are not
damaged and not
shifted
BaEE COeTakity
iz A
A (18 14T R R Bk
SE 188 45k
SRS REE UNITED NATIONS o
2 | Gross Weight "Recommendations on 2kg P;ssed /
Measure the TRANSPORT OF
DANGEROUS GOODS"
Model Regulations (18"
Rev. edition) special
provisions 188
AR B PEEEE: 20°C -25°C; FREERE:  45% - 75%
Testcirr;\girtci)gr:nent Ambient temperature: 20°C - 25°C, Ambient humidity: 45% - 75%
T H /
Test items
3 A i
Subcontracted 73 B SR AR / Post
test condition = Name code
Subcontra
Laboratory AdC;FES Tel

GROIE 3 kG e 43 A PR 22 7
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The package photo
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